) AVAIN

ABAHTIIMOL

BASKETBALL - |

FLY NLG45

Mnaokéra e Baon | Basketball Set

(Odnyiec Zuvapuohdynone | Assembly Instructions)

MdOe nepicodTePa yia Tn
unaokéra okavdapovtag 1o QR

i Learn more about the basketball
s set by scanning the QR

e Agite 10 Bivieo ouvappoAdynong I~
F ¥ okavdpovtag o QR
ff.i Scan the code to view a
! short assembly video

@\o

www.amiLa.gr
OF= 40 OpEAD OF0 E5E
! #‘ .,,} ‘?'3 Al O .. ; 5:%‘ ....,:
@i Wi @8 O
‘Omou urtapyet AMILA, Where there is AMILA,

YMAPXOYN NIKHTEL. ITEM NO.: 49206 THERE ARE WINNERS.



MEPH/EZAPTHMATA 2YNAPMOAOIHZHZ

Nepypaen

IxAua

Avw oTUNOC @76,2x879mm (1 TuX.)

Meoaiog oTUNo¢ B76,2x1079mm (1 TX.)

Kétw otuloc @76,2x1079mm (1 Tux.)

PuBuiotnc vpoug (1 Tuy.) . ,3 e
Bdon (1 tuyx.) ,

Ae€i kal aplotepd otrplypa @25,4x835mm (2 Tux.) ar —
TPOXOG (2 THX.) (:Sﬁ)

A&ovac @12x556mm (1 Tux.) I el

TapumAoS (1 Tuy.)

STAPLYHA TAUTTAG OXAATOC “Y” (2 TUX.)

Miow ocwAivag (emdvw) @38,1x480mm (2 Tpy.)

(e o o)

Miow owAfvag (kdtw) @38,1x720mm (2 Tux.)

Ste@avi @16mm (1 Tuy.)

Aixtu (T Tux.)

EAatripto (1 Tuy.) N>
Kamdki puBuiotd 0Youg @38, 1Tmm (2 Ty.) g
Kamdki dvw otoAou (1 Tuy.) &/;
Podéhec tpoxwv 13x25x2mm (4 Tuy.)




Neprypapn

Zxfpa

Bida pe e€dywvo Ke@dAt yia tn fdon M8x25mm (2 Tpy.)

Bida pe e€aywvo ke@aht M8x90mm (1 Tux.)

PobéNa 8,2x20x2mm (18 Tuy.)

MNa&ipdadt acpaleiac M8 (9 Tuy.)

Bida pe e€Aywvo ke@dMi yia 1o TapmAd M8x38mm (4 Tpy.)

i@@%

Bida pe e€dywvo ke@dAt 3/8"x165mm (6 Tx.)

—

MNa&iudadt aocpaleiag 3/8" (6 Tux.)

PaBdog pe e€aywvo Ke@dht @9,2x142mm (1 Tuy.)

AA

Bida pe otpoyyUAO KEQAAL KAl TETPAYWVO AaLUo 1/4"x87mm (2 TUX.)

BB

MNa&padt acpaieiog 1/4” (2 Tux.)

CcC

Bida otaupdg M8x35mm (2 tuy.)

DD

Na&iudadt M8 (2 Tuy.)

EE

Ynodoyéag oxrjpatog“U” (1 Tux.)

FF

Bida pe e€dywvo ke@Aaht M8x88mm (2 tuy.)

GG

210€p€vio wWANVAKL 10,5x12,7x42mm (2 Tux.)

HH

MAaoTIKoC cwAnvag 13,2x16,8x15,6mm (4 Tuy.)

MAaoTikog owAnvag 9,6x13x19mm (2 Tuyx.)

JJ

Meipoc acpaheiag (1 Tuy.)

KK

Bida pe e€Aywvo Ke@AhL 5/16"x6" (4 TuYX.)

LL

Kamdki Bdong (1 Tux.)

JflLoel|epio] a

MM

MAQoTIKO KATAKL yla puOuLoTH UPoug @25,4mm (1 Tuy.)

—




m OAHTIEZ ZYNAPMOAOIHZHZ

BHMA 1: Baon

# Neprypapn Ixnua

C |K&tw otuNoC @76,2x1079mm (1 Ty.) r[‘;::—::-'h
E [Baon (1 Tuy.) \

G |Tpoxog (2 Tux) @

H |A&ovac @12x556mm (1 Tx.) I el

R |PoSéhec Tpoxwv 13x25x2mm (4 Tp.)

aD

Z |PaBdog pe e€aywvo ke@AM @9,2x142mm (1 Tuy.)




BHMA 2: Katw otuAog Katl atnpiyuara

# Nepypaen Zxnpa

T |Bida pe e€aywvo ke@Aah M8x90mm (1 Tpy.) ——
U [Po8éha 8,2x20x2mm (6 Tpx.)

V  |[Na&udadt acgaleiog M8 (3 Tux.) @

S |Bida pe e€dywvo ke@AAl yia tn Bdon M8x25mm (2 Ttuy.) e

A& kat aplotepd otriplypa @925,4x835mm (2 Tuy.) ar




BHMA 3: Ztnpiyuata taumio

#

Neprypaen

TapmAo (1 Tuyx.)

ZTAPLYHA TAPTTAS oxApaToC “Y” (2 TUX.)

CcC

Bida otaupdg M8x35mm (2 tuy.)

DD

Na&ipudadt M8 (2 Tuy.)

ko1l




BHMA 4: Ztepavi

# Nepypapn Ixfiua

U |Po&éha 8,2x20x2mm (8 Tpy.)

V |Na&iudadt acpaleiag M8 (4 tuy.) @

W | Bida pe e€aywvo KEQAAL yia To TAUTAG M8x38mm (4 TuX.) W

Stepavi @16mm (1 tuy.)

N

Aixtu (1 Ty.)

ZHMEIQZH:

Eykataotnote 1o Sixtu agou
OTEPEWOETE TO OTEPAVL KAl TA
oTNEIyHaTa OTO TAUMAS

ZHMEIQXH:

OpovTioTe va XpnNOLUOTIOINCETE
TIG TPUTTEC TTOL UTTOSEIKVUOVTAL
OTO OXAMA TTAPATIAEUPWG

©

(@O




BHMA 5-1: XwAnRve¢ miow amd to taumAo (1/2)

Neprypaen Zxnpa
Miow owAvag (emdvw) @38,1x480mm (2 Tuy.) @ ° %)
L |Miow owAnvag (kdtw) @38,1x720mm (2 Tuy.) ¢ °)
X |Bida pe e€aywvo ke@AaAl 3/8"x165mm (2 Tux.) G/’//’:::—

Y |[MNa&iuddt acgaleiag 3/8” (2 Tuyx.)

GG [Z16epévio cwAnvdakt 10,5x12,7x42mm (2 TuX.)

HH | MAaoTikdg cwArvag 13,2x16,8x15,6mm (4 Tuy.)

ZHMEIQZH:

H dkpn e TN peyalltepn

anmoéoTacn TPUTWV Eival autn
TTOU OTEPEWVETAL OTO TAUTTAO

(o

ZHMEIQZH:
TomoBetroTe Ta CWANVAKIQ
(GG & HH) otn owoTr B¢on

HH




BHMA 5-2: >wAnve¢ miow amo 1o taumo (2/2)

(o

ZHMEIQZH:

H dkpn ue tn peyalltepn
anmdéoTaon TPUMWVY €ival auth
TTOU OTEPEWVETAL OTO TAUTTIAO

L
L
\
\
\
ZHMEIQZH: \
Xpnowuomotnote TNV Katwtatn ¥
TPUTIA TWV OTNPIYHATWY \
TOAPTTAG OXNUATOG «Y» \
\
\
\
\
\
\
i
\
ZHMEIQZXH:
H Bida, ma&udadia kat '
owAnVvdKkia gival ta ida

OMWC Kal 0TO TTPONYOUUEVO
Brua, 0TO KATW PEPOG TNG

S
\
, 1]
)
mponyoLpevng oeAidag



BHMA 6: X0véeon TaumAd otov dvw oTUAO

# Neprypaen Zxnpa

A | Avw oTONOC @76,2x879mm (1 TuX.) g::j
X |Bida pe e€dywvo ke@AdAl 3/8"x165mm (2 Tpy.) @;;':-’::_

Y |MNa&ipdadt aocpaleiag 3/8" (2 Tux.) @

Q |Kamdaki dvw otulou (1 Tux.) @




BHMA 7: EAatripto miow amd 1o Taumnio

# Mepypaen Zxnpa
X | Bida pe e€dywvo ke@dahi 3/8"x165mm (1 Tux.) @;,/;”/’/—
Y |Na&iuadtaopaleiag 3/8” (1 Tux.) @
O |Ehatrpto (1 tuy.) QUS>

"2
|~z

'/'
/ L \g\&\\\&\\\\\\\‘ o

(v Q
B

A

)
2



BHMA 8: Evwon peoaiov ye KATw oTuAo

# Nepypaen Zxnpa
AA | Bida pe oTpoyyuld Ke@AAL Kal TETPAYWVO Aalpo 1/4"x87mm (1 Tux.) (jx’_::’—’-
BB | Na&ipddi acpaieiag 1/4” (1 Tuy.) @

U |Po&éha 8,2x20x2mm (1 Tox.)

LL |Kamdki Bdong (1 tux.) g—*

LL

ZHMEIQXH:
lepiote Tn Bdon pe dupo

g




BHMA 9: PuBuiotri¢ Uoug oto peoaio otudo

Neprypaen

Meoaiog oTUN0o¢ B76,2x1079mm (1 TX.)

PuBuiotnc 0oug (1 Tuy.)

¢ S 5

c O | @ | &

PodéAa 8,2x20x2mm (2 Tuy.)

MNa&ipdadt acpaleioc M8 (2 Tuy.)

EE

Ynodoxéag oxrjnatog “U” (1 tuyx.)

FF

Bida pe e€dywvo Ke@daht M8x88mm (2 Tpy.)

ZHMEIQZH:

O puBuIoTAC LYOoUC (#D)
mepvd pEca and TN TPUTIA TOU
uniodoxéa oxnpatog «U» (#EE).

d




m BHMA 10: lNeipo¢ acpaleiac oto pubuioTr UPoug

# Neprypaen Zxnpa

JJ | Neipog aopaheiag (1 Tux.) /;

\
N
<

ZHMEIQZH:

PuBuiote To UPoC TN JJ
MTTOAOKETAG KAl OTEPEWOTE

Tov puBUIOTH LYOUC UE

ToV TIEiPO aoPaAEiag

— 14—



BHMA 11: Meoaio¢ Kat KATw oTUAOC

# Neprypaen Zxnpa

U |Po&éha 8,2x20x2mm (1 Tpx.)
AA |Bida pe 0TpoyyUAO KEQAML Kal TETPAYWVO Aaipd 1/4"x87mm (1 Tux.) (ﬂ——-—’/"-
BB |[Ma&iuddt aopaleiag 1/4” (1 Tux.) @




m BHMA 12: Evwaon tou puBuioth UYoug e ToV KATw miow owARva

# Nepypaen Zxnpa

X |Bida pe e€dywvo ke@dAl 3/8"x165mm (1 Tpx.) @_f;%—

Y [Na&udadt acpaleiag 3/8” (1 Tuy.)

P |Kamdki puBpiotr OYoug @38, Tmm (2 tuy.)

Il | MAaoTIKOC owAvag 9,6x13x19mm (2 TuX.)

MM [ MAaoTIkO Kamakt yia pubutotr Upoug @25,4mm (1 Tuy.)

©00]©

<P

ZHMEIQZH:
‘Eva kamdk (#P) pmaivel oto
Avw UEPOC TOU pUBUIOTH
uyoug (#D).

ZHMEIQZXH:

= Mmm B@ léeun-:po KaTdKL (#MM)
pmaivel otn Aafn tou
puBuIoTH UYouc (#D).

THMEIQZH:

Q P Kaiéva tpito kamaki (#P)
MTTaiVEL OTO KATW UEPOG TOU
pubuoTr vYouc (#D).



PARTS LIST

Description Drawing
Top pole @76,2x879mm (1 pc) g::j
Middle pole @76,2x1079mm (1 pc) ¢ 9]
Bottom pole @76,2x1079mm (1 pc) ﬂ—'—_,:;’::‘
Height adjuster (1 pc) i)

Base (1 pc)

Left and right supports @25,4x835mm (2 pcs) ar —
Wheel (2 pcs) @

Axle @12x556mm (1 pc) I el

Backboard (1 pc) | I

“Y" shapped backboard frame (2 pcs) ﬁ

Back tube (upper) @38,1x480mm (2 pcs) (Q ° %)

Back tube (lower) @38,1x720mm (2 pcs) G > °)
e

Rim @16mm (1 pc) L]’;«\

Net (1 pc)

Spring (1 pc) N
Handrail end cap @38,Tmm (2 pcs) y

Top pole cap (1 pc) @
Washer (for wheels) 13x25x2mm (4 pcs)

— 17 —



Description

Drawing

Hex bolts (for base) M8x25mm (2 pcs)

Hex bolt M8x90mm (1 pc)

Washer 8,2x20x2mm (18 pcs)

Nylon hex nut M8 (9 pcs)

Hex bolt (for backboard) M8x38mm (4 pcs)

i@@%

Hex bolt 3/8"x165mm (6 pcs)

—

Nylon hex nut 3/8” (6 pcs)

Hex head rod @9,2x142mm (1 pc)

AA

Carriage bolt (round head, square neck) 1/4"x87mm (2 pcs)

BB

Nylon hex nut 1/4” (2 pcs)

CcC

Truss head philips screw M8x35mm (2 pcs)

DD

Flange nut M8 (2 pcs)

EE

“U” plate (1 pc)

FF

Hex screw (for “U” plate) M8x88mm (2 pcs)

GG

Steel tube 10,5x12,7x42mm (2 pcs)

HH

Plastic tube 13,2x16,8x15,6mm (4 pcs)

Plastic tube 9,6x13x19mm (2 pcs)

JJ

Lock pin (1 pc)

KK

Hex head self-tapping screw 5/16"x6" (4 pcs)

LL

Base cap (1 pc)

JflLoel|epio] a

MM

Plastic end-cap for height adjuster @25,4mm (1 pc)

—




ASSEMBLY INSTRUCTIONS

Step 1: Base
# Description Drawing
C |Bottom pole @76,2x1079mm (1 pc) r[‘;::—::"h
E |Base (1 pc) \
G |Wheel (2 pcs) ®
H |Axle @12x556mm (1 pc) I el
R |Washer (for wheels) 13x25x2mm (4 pcs)
Z |Hex head rod @9,2x142mm (1 pc) i )




Step 2: Lower pole and supports

# Description Drawing

T |Hex bolt M8x90mm (1 pc) ——

U |Washer 8,2x20x2mm (6 pcs)

V |Nylon hex nut M8 (3 pcs)

10@

S |Hex bolts (for base) M8x25mm (2 pcs)

Left and right supports @25,4x835mm (2 pcs) ar




Step 3: Backboard frame

# Description

| |Backboard (1 pc)

J |"Y"shapped backboard frame (2 pcs)

CC | Truss head philips screw M8x35mm (2 pcs)

DD |Flange nut M8 (2 pcs)

ko1l




Step 4: Rim

# Description Drawing
U |Washer 8,2x20x2mm (8 pcs)
V' |Nylon hex nut M8 (4 pcs) @
W | Hex bolt (for backboard) M8x38mm (4 pcs) ' R
Rim @16mm (1 pc) E’KTD
N |Net (1 pc)
NOTE:

Install net after screwing
rim, backboard and «Y»
plate using bolts

NOTE:

Please check the correct
position of the scres on
the «Y» plate

©
©

(@O




Step 5-1: Back pipes (1/2)

Description Drawing
Back tube (upper) @38,1x480mm (2 pcs) @ s %)
L [Back tube (lower) @38,1x720mm (2 pcs) ¢ > °)
X |Hex bolt 3/8"x165mm (2 pcs) @”///’;—
Y |Nylon hex nut 3/8"(2 pcs) @
GG |[Steel tube 10,5x12,7x42mm (2 pcs) D
HH | Plastic tube 13,2x16,8x15,6mm (4 pcs) 9

NOTE:

The end of the back pipes with the
larger spacing of the holes is the
one assembled with the «Y» plates

(o o o)

NOTE:
Take care to place the
tubes (GG & HH) at the

correct position

HH HH




Step 5-2: Back pipes (2/2)

(o o

NOTE:

The end of the back pipes with the
larger spacing of the holes is the
one assembled with the «Y» plates

L
L
\
\
NOTE: \
Please use the lowest §
hole of the «Y» plates 1\
\
\
\
\
\
\
\
\
\
NOTE:
The screw, nuts and ' n‘.}))

tubes are the same
as the previous step’s

S
\
, [
on the bottom of the - "“)!)

previous page

— 24—



Step 6: Backboard and top pole

# Description Drawing

A |Top pole @76,2x879mm (1 pc) gjj
X |Hex bolt 3/8"x165mm (2 pcs) @:::;:”/—

Y |Nylon hex nut 3/8" (2 pcs) @

Q |Top pole cap (1 pc) @




Step 7: Spring begind the backboard

# Description Drawing

X [Hex bolt 3/8"x165mm (1 pc) e
Y |Nylon hex nut 3/8” (1 pc) @

O |Spring (1 pc) QUS>

— 26—



Step 8: Middle and bottom pole

# Description

AA | Carriage bolt (round head, square neck) 1/4"x87mm (1 pc)

BB |Nylon hex nut 1/4” (1 pc)

U [Washer 8,2x20x2mm (1 pc)

LL [Base cap (1 pc)

NOTE:
Fill the b ith sand
ill the base with san -

—)




Step 9: Height adjuster on middle pole

Description

Middle pole @76,2x1079mm (1 pc)

Height adjuster (1 pc)

¢ S 5

c O | @ | &

Washer 8,2x20x2mm (2 pcs)

Nylon hex nut M8 (2 pcs)

EE

“U" plate (1 pc)

FF

Hex screw (for “U” plate) M8x88mm (2 pcs)

NOTE:

The height adjuster (#D)
goes through the hole
of the «U» plate (#EE).

d




Step 10: Lock pin on the height adjuster

# Description Drawing

JJ | Lock pin (1 pc) /;

NOTE:

Adjust the height of the JJ
rim and then use the

lock pin to fix the height
adjuster

—29—



Step 11: Midle and bottom pole

# Description Drawing

U |Washer 8,2x20x2mm (1 pc)

AA | Carriage bolt (round head, square neck) 1/4"x87mm (1 pc) (Ir__:_:::;-
BB |Nylon hex nut 1/4" (1 pc) @

—30—




Step 12: Connect the height adjuster to the lower back tube

# Description Drawing

X |Hex bolt 3/8"x165mm (1 pc) @::%—

Y |Nylon hex nut 3/8” (1 pc)

Q0

P | Handrail end cap @38,1Tmm (2 pcs)

Il |Plastic tube 9,6x13x19mm (2 pcs) D
MM | Plastic end-cap for height adjuster @25,4mm (1 pc) %

<P

NOTE:
One cap (#P) is placed on the
top of the height adjuster (#D).

NOTE:

= M A second cap (#MM) is
placed on the grip of the
height adjuster (#D).

NOTE:

And a third cap (#P) is placed
on the bottom of the height
adjuster (#D).



ELDICO EX
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




